Home ProductsHitachi Excavators Parts

9147260 Hitachi Excavators Parts High Speed Solenoid Valve Plastic Material

Certification
China Guangzhou Xugong Machinery Parts Firm certifications
China Guangzhou Xugong Machinery Parts Firm certifications
Customer Reviews
Excellent company to deal with. I have done a lot of business Wisht Sophia, and she always takes care of me.

—— Allen M

Started dealing with this company since 2012, excellent service, the people are knowledgeable and helpful. They always adding new products with competitive price.

—— Brandon Maggs

Wonderful company to work with, they have good service, good shipping, and on time delivery shipment. I will continue to work with them.

—— Kenneth Patterson

I'm Online Chat Now

9147260 Hitachi Excavators Parts High Speed Solenoid Valve Plastic Material

9147260 Hitachi Excavators Parts High Speed Solenoid Valve Plastic Material
9147260 Hitachi Excavators Parts High Speed Solenoid Valve Plastic Material

Large Image :  9147260 Hitachi Excavators Parts High Speed Solenoid Valve Plastic Material

Product Details:
Place of Origin: China
Brand Name: KINGBEST
Certification: CE
Model Number: EX100-2 , EX100-3 , EX100-3C , Johne Deere 790ELC 490E
Payment & Shipping Terms:
Minimum Order Quantity: 1pcs
Price: Negotiable
Packaging Details: Strong Carton box
Delivery Time: 3-5 working days
Payment Terms: L/C, D/P, D/A, T/T, Western Union
Supply Ability: 10000pcs

9147260 Hitachi Excavators Parts High Speed Solenoid Valve Plastic Material

Description
Model No: EX200-2 EX200-3 Johne Deere 790ELC 490E Delivery Time: 3Working Days
Payment Terms: T.T , Western Uion , Paypal Warranty: 3 Months
Delivery Method: By Sea Or By Air Part No: 9147260
Part Name: High-Speed Valve Solenoid
High Light:

hitachi hydraulic pump parts

,

hitachi excavator spare parts

 

Excavator Parts Solenoid Valve 9147260 Hitachi EX200-2 EX200-5 High-Speed Valve Solenoid

 

Model No: 790ELC 490E EX200-2 EX200-3 EX200-5
Description High-Speed Valve Solenoid
Stock 1000pcs
Warranty 3 months
Payment terms T.T , L/C , Western Union , D/P
Delivery time 3-5 Working Days After Recept Of T.T Copy

 

 

Excavator Parts Solenoid Valve 9147260 Hitachi EX200-2 EX200-5 Solenoid Valve Parts Diagram : Item 75

 

9147260 Hitachi Excavators Parts High Speed Solenoid Valve Plastic Material 0

 

 

 

Compatible Models Hitachi Excavator Angle Sensor : 4257164

 

Johne Deere Excavator  490E 790ELC  Hitachi Excavator EX200-2 EX200-3 EX200-5 

 

 

More Related Parts for Excavator 490E Main Pump Parts Group:

 

Pos. Part No Qty Parts name Comments
0 AT154537 [1] Pump NLA, (ORDER AT217316)
0 AT217316 [1] Pump NLA, (ORDER 9107253EX)
0 9107253 [1] Hydraulic Pump NLA, (ORDER 9107253EX)
0 9107253EX [1] Hydraulic Pump Reman (REMAN FOR AT154537 OR 9107253) (SUB FOR AT217316) (ALSO ORDER 4239375) CONTAINS ALL PARTS ON THIS PAGE AND FOLLOWING PAGES
1 CH17653 [1] Packing (SUB FOR AT154209)
2 CH11570 [1] O-Ring  
3 CH11570 [1] O-Ring  
9 4255303 [1] Pump (SUB FOR AT154227)
10 19M8337 [2] Screw M10 X 30
12 24M7028 [2] Washer 10.500 X 20 X 2 MM
22 15M7036 [1] Drain Plug (SUB FOR TH109285 OR 0309805)
23 4233165 [1] Fitting (SUB FOR AT154164)
24 M800650 [1] Packing  
49 4336874 [2] Bracket (SUB FOR AT202391)
65 4208977 [1] Drain Plug (SUB FOR TH111351)
66 M800650 [1] Packing  
67A.   [1] Sensor (SUB AT202390) (PUMP DISCHARGE PRESSURE SENSOR) (AT154191 NLA)
67B.   [1] Sensor (SUB AT175981) (PUMP DISCHARGE PRESSURE SENSOR) AT202390 NLA
67C. 4436271 [1] Sensor (SUB FOR AT175981 OR 4355012)
68 TH102560 [1] O-Ring 15.800 X 2.400 MM (0.622" X 3/32")
69 M800650 [1] Packing  
70 4265372 [1] Sensor (SUB FOR AT154297)
71 4306888 [1] O-Ring 18.771 X 1.778 MM (0.739" X 0.070") (SUB FOR AT154310)
73 24M7054 [5] Washer 6.400 X 12 X 1.600 MM
74 19M8553 [1] Screw M6 X 16
75 9147260 [2] Solenoid Valve (SUB FOR AT154524)
76 19M8713 [4] Screw M6 X 45
77 4317636 [4] O-Ring (SUB FOR TH106280, THIS APPLICATION) (SUB FOR AT202454)
79 209423 [4] Bolt (SUB FOR TH100738)
85 4208977 [1] Drain Plug (SUB FOR TH111351)
86 15M7036 [1] Drain Plug (SUB FOR TH109285 OR 0309805)
87 3055949 [1] Oil Line (SUB FOR AT154137)
88 4293950 [2] Fitting (USE AT160584 UNTIL EXHAUSTED) (SUB FOR AT160584 OR TH109468)
88A. M800650 [1] Packing  
89 9736515 [2] Clamp (SUB FOR AT154545)
90 19M7513 [1] Cap Screw M8 X 30 (SUB FOR 19M7288)
91 12M7056 [1] Lock Washer 8 MM (SUB FOR 12M7065)
92 12M7133 [4] Lock Washer 6 MM (SUB FOR 12M7129)
93 4278547 [1] Adapter Fitting (SUB FOR AT154349)
93A. 4506418 [1] O-Ring 17.800 X 2.400 MM (0.701" X 3/32") (SUB FOR U46489)
95 37H99 [2] Screw 0.100" X 1/4"
96   [1] Spacer (FOR DETAIL SEE ENGINE MOUNT PAGE)
97 4239375 [1] Splined Coupling (SUB FOR AT154168)

Contact Details
Guangzhou Xugong Machinery Parts Firm

Contact Person: sophia

Send your inquiry directly to us (0 / 3000)

Leave a Message

We will call you back soon!